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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt

1-Aug-2011

Testing completed

18-Aug-2011

The customer's contact person

Ramelli Bruno

Test Plan referred to

T:\Projects\RM-763\TestPlan\RS _testplan_RM-763.xls

Notes

Document name

T:\Projects\RM-763\EMC\FCC15CWLAN_RM-763_18.docx

1.1.

EUT and Accessory Information

The EUT is a 11-band mobile phone:
GSM850/900/1800/1900/GPRS/EGPRS/Monopole without GND reflector (GSM/WCDMA)
WCDMA 1/11(1900)/1V(1700)/V(850)/VIII/HSDPA/HSUPA/Monopole without GND reflector (GSM/WCDMA)

WLAN/Bluetooth
The EUT is tested with maximum rated TX power, modulated with pseudo random bit sequence (PRBS9).
Product Type SN HW MV SW DUT
Phone RM-763 004402136210782 0200 Vpchl04 11w28 1 25946
AC-Charger AC-8E 4090498425930401604,;0675387 - - - 23727
Battery BP-3L 3932131154140100772;0670635 - - - 23546
Headset WH-102 06943231106m1R61563 - - - 23579
1.2. Summary of Test Results
WLAN:
L Section in RSS-GEN
Section in CFR 47 or RSS-210 Name of the test Result
15.247(b)(1) A8(0.4(4)) Conducted peak output power Passed
15.247(d) A8(0.5) Band edge compliance of RF emissions NP
15.247(d) A8(0.5) Spurious RF conducted emissions Passed
15.247(d), 15.209 A8(0.5) Spurious radiated emissions NP
15.207 7.2.2 AC powerline conducted emissions NP
15.247(a)(2) A8(0.1(1)) 6dB(bandwidth) Passed
15.247(e) A8(0.1(2)) Power spectral density Passed
PASSED The EUT complies with the essential requirements in the standard.
FAILED The EUT does not comply with the essential requirements in the standard.
NP The test was not performed by the TCC Nokia Laboratory.
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2. Conducted peak output power

(15.247(b)(1), RSS-210 A8.4 (4))

EUT with DUT number

RM-763, DUT 25946

Accessories with DUT numbers

AC-8E, DUT 23727 ; BP-3L, DUT 23546 ; WH-102, DUT 23579

Operation Voltage [V] / [HZ] 115/60
Results Passed
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 227417101
Date of measurements 18-Aug-2011

Measured by

Christian Andersen

2.1. Test Setup

Spectrum
analyser
Radio 20dB
simulator attenuator

2.2. Test method and limit

Power

Attenuator

divider

EUT

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for conducted peak output power measurements
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Frequency range [MHz] Limit [W] Limit [dBm]
2400 — 2483.5 <=1 <=30
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2.3. WLAN Test results

2.3.1 DSSS mode, QPSK modulation, 11 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result
1/2412 20.54 113.24 PASSED
712442 20.23 105.439 | PASSED
11/ 2462 20.67 116.681 | PASSED
Channel 1/ 2412 MHz
“RBW 300 kHz
“VBW 300 kHz
Ref 37.1 dBm “Att 30 dB “SWT 1 s
s0_loffdet 17.1]dB 1
-20- “
10- SGL
o |,
s / \
" Y N
-50
-60
PWR " Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
MAXH
Tx Channel WLAN 802.118
Bandwidth 60 MHz Power 20.54 dBm
Qiﬂzvcﬁ;':hma""e' 11 MHz Lower -44_.55 dB
Spacing 16.5 MHz Upper -42 .62 dB
Sanaiatn wwe  Lower -47.21 dB
Spacing 27.5 MHz Upper -47 .26 dB

Date: 24.AUG.2011 14:04:34

Channel 7 / 2442 MHz

“RBW 300 kHz

FCC Part 15C Compliance Test Report
/ Template Version 15.0

FCC15CWLAN_RM-763_18.docx
Copyright © TCC Nokia

“VBW 300 KkHz
Ref 37 dBm “Att 30 dB “SWT 1s
s0_Joffdet 17 d ]
20 [ A]
10 sol
[P TN
TEW
-10 Lvt
20| SWF 10 1
-30
” e, TS PR Y -
-50
-60
;XiH Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.118
Bandwidth 60 MHz Power 20.23 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -44.62 dB
Spacing 16.5 MHz Upper _43.64 dB
Alternate Channel
Bandwidth 11 MHz Lower -47.14 dB
Spacing 27.5 MHz Upper -47 .02 dB
Date: 25.AUG.2011 06:43:47
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Channel 11 / 2462 MHz

“RBW 300 kHz
“VBW 300 kHz

Date: 25.AUG.2011 07:23:50

2.3.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Ref 36.9 dBm “Att 30 dB TSWT 1 s
30 Offget 16.9| dB
20-
SWP_ 1o 1 // \\
A (=N
-50
-60
;ﬁiH Center 2.462 Gz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.118
Bandwidth 60 MHz Power 20.67 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -44.19 dB
Spacing 16.5 MHz Upper -43.83 dB
Alternate Channel
Bandwidth 11 MHz Lower -47.52 dB
Spacing 27.5 MHz Upper ~47.51 dB

g

Channel / fc [MHz] | P [dBm] | P [mW] Result
1/2412 16.19 41.591 | PASSED
712442 20.26 106.17 | PASSED
11/ 2462 16.54 45.082 | PASSED
Channel 1/ 2412 MHz
“RBW 300 kHz
“VBW 300 kHz
Ref 37.1 dBm “Att 30 dB “SWT 1 s
30. Offget 17.1] dB
-20. “
10- SGL
[P .
TEW|
0 Y I ,//m N o
s s
a4 wl’"““
-50
-60
PWR " Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
MAXH
Tx Channel WLAN 802.118
Bandwidth 60 MHz Power 16.19 dBm
el 1wz  Lower -33.43 dB
Spacing 16.5 MHz Upper -32.43 dB
Sanciatn wwe  Lower -42.51 dB
Spacing 27.5 MHz Upper -42 .61 dB
Date: 25.AUG.2011 07:40:58
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Channel 7 / 2442 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 37 dBm “Att 30 dB “SWT 1s

30|offdet 17 d|

20

10,

[ PKINIS PN i At

/ X

30 o

-50,

-60,

PR ' Center 2.442 Ghz
MAXH

Tx Channel
Bandwidth 60 MHz

6.653384837 MHz/

WLAN 802.11B

Power
Adjacent Channel L
Bandwidth 11 MHz ower
spacing 16.5 MHz Upper
Alternate Channel L
Bandwidth 11 MHz ower
Spacing 27.5 MHz Upper

Date: 25.AUG.2011 08:00:11

Channel 11 / 2462 MHz

Span 66.53384837 MHz

20.26 dBm

-32.82 dB
-32.04 dB

-43.01 dB
-44 .07 dB

“RBW 300 kHz
“VBW 300 kHz

Center 2.462 GHz 6.653384837 MHz/
MAXH

Tx Channel
Bandwidth 60 MHz

WLAN 802.11B

Ref 36.9 dBm “Att 30 dB TSWT 1 s
30 |Offdet 16.9|dB
20
10
1 PK] o
VTEW
="l I / N
P 10 1 JJ// \\-
. R b
= s
-60.
PWR

Span 66.53384837 MHz

Power 16.54 dBm
sanautaen wwe  Lower -32.97 dB
Spacing 16.5 MHz Upper -32.28 dB
Sanawiatn wwe  Lower -42.99 dB
Spacing 27.5 MHz Upper -42 .89 dB

Date: 25.AUG.2011 08:15:01
2.3.3 802.11n HT20 MCS O
P [dBm] | P [mW] Result
1/2412 17.02 50.35 PASSED
712442 17.91 61.802 PASSED
11/2462 | 17.44 55.463 PASSED
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Channel 1/ 2412 MHz

SR 330 KM
- VEN 300 kNs
Ref J6.% aim - A%t IO 4B - AT L o8
= 1
== Iu
B r Y
e ile 3 V) X i
-0 | |
a6 i |
o
-0
| 42
L tar 2.413 CHs §.630084807 WEa/ Span §5.33084837 MEx
-
Ta casmmel weam sss.iis
Bandwidth 0 MH= Power 17.02 dBm
bl 1 s Lowex -33.67 dB
Bpacing 16.3 MHe U_Dpe: _32‘81 dB
- 1 s Lowex -42.92 dB
Bpacing AT.3 MHe Uppez -43.10 dB
Date: 18.AUG.2011 11:45:32
Channel 7 / 2442 MHz
SR 330 ki
- VEN 350 kNs
Ref J6.0 aBm - AT 30 am -AWT 1L o8
= 1
{=
2. e e
n £ \
D s 7 5
= . !
RS e nda
-
| -s0
TR Centas 2.441 CHa 6. 633304007 MEa/ Span £6.33384817 KHe
i
Ta casmmel weam ses.iis
Bandwidth 0 MH= Power 17.91 dBm
b S s sa.  Lower -33.04 dB
Bpacing 16.3 MHe Uppe: _33‘58 dB
et e Lower -42.62 dB
spacing e Upperx -43.41 dB
Date: 18.AUG.2011 12:58:26
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Channel 11 / 2462 MHz

REN 300 kNe
- VEN 350 kNa

Ref 36.0 amm Ase 30 & e oia
= |
Lao IIJ
" st
= r
| -20 220 J \1_ i
L-32
" sttt H"‘““*—Jﬁ_d
20
| -50
e

Contar 3.462 CHa 6631304037 MRa/

Span §6.33384007 KHa

maxn
P wean ses.11m
Bandwidth 0 MH= Power 1 2 = 4 4 dBm
b s2a.  Lowes -33.15 dB
spacing 16.3 s Upper -33.53 dB
Ranminen 1 s Lowe -42.39 dB
Bpacing AT.3 MHe Uppcu -.43_0(_2 da

Dace: 18.AUG.2011 13:13:06
9(29)
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3. Spurious RF conducted emissions
(FCC §15.247(d), RSS-210 A8.5)

EUT with DUT number RM-763, DUT 25946

Accessories with DUT numbers | AC-8E, DUT 23727 ; BP-3L, DUT 23546 ; WH-102, DUT 23579
Operation Voltage [V] / [HZz] 115/60

Results Passed

Remarks None

Temp [°C] / Humidity [%RH] / 22 /41 /101
Air Pressure [kPa]

Date of measurements 18-Aug-2011

Measured by Christian Andersen

3.1 Test Setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

3.2. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for spurious RF conducted emissions measurements

Frequency range [MHz] Limit [dBc]
1 - 25000 <=-20
10 (29)
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3.3. WLAN Test results

3.3.1 DSSS mode, QPSK modulation, 11 Mbps data rate

Channel 1/ 2412 MHz

o
1

6.309% #2880000E0000 GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result
4858.8 -37.14 PASSED
7214.4 -37.44 PASSED

Channel 7 / 2442 MHz

§ 207 -37.135 dFA40 dBm
S m_ | |
< i " T
o
-60T
-80 t t t t t t t {
0.001 5 10 15

Frequency in GHz

25

o
t

-201

PK in dBm

-401

-60T

-80
0.001

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result
4874.4 -37.27 PASSED
7284.6 -36.87 PASSED

FCC Part 15C Compliance Test Report

/ Template Version 15.0
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Channel 11 / 2462 MHz

201

dBm
.8832000868488Q000 GHz

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

PASSED
PASSED

4883.2 -38.18
7384.8 -37.74

3.3.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel 1/ 2412 MHz

£ -20T
s -38.184 dBTa741 dBm
c Al -
< Lo N e
o
-60T
-80 t t t t t t t t 1
0.001 5 10 15 20 25

20T

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

PASSED
PASSED

4853.6 -37.54
7260 -37.45

12 (29)
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Channel 7 / 2442 MHz
20T
b 443200000 GHz
5.28314AM800MRN766(000 GHz
E 207 -35.727 d8m69 dBm
-TEJ et ‘MWMWWWA
X
o
60T
-80 } f f f f f f f f i
0.001 5 10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result
4912.8 -35.73 PASSED
7347.6 -36.47 PASSED

Channel 11 / 2462 MHz

20T

246080009 GhtFmERGEE000 GHz
1.68Y dBy3 202 dEAm03 dBm

£ -20T
[a4]
© — adinh,
£ . T R A N ey
X
o
-60T
-80 ; ; ; ; ; ; ; t t i
0.001 5 10 15 20 25

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result
4932 -32.2 PASSED
7368 -32.4 PASSED
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3.3.3 802.11n HT20 MCS 0

Channel 1/ 2412 MHz

20T

£-413200090Ehanrentn00 GHz

£ 20t 1460 dBP 304 4901 dBm
_cg 4 — — (.
k=] 'l A Jrn py rraer?
X
o
-60T
-80 t t t t t t t t t {
0.001 5 10 15 20 25

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

4842.4 -32.3 PASSED
7242.6 -32.9 PASSED

Channel 7 / 2442 MHz

201

D.44080 |
20t 2108 B 30 amrizeo dBm

£
@
S o N —
£ L O R o VT A o
X
a
-60T
-80 t t t t t t t t t i
0.001 5 10 15 20 25

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

4857.6 -32.3 PASSED
7363.2 -32.77 PASSED
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Channel 11 / 2462 MHz

201

2.460800085690036G000 GHz
20t 1.597 dB 879 dBNB19 dBm

£
o
© el el
£ | \ |
X
o
-60T
-80 t t t t t t t t t 1
0.001 5 10 15 20 25

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

4915.6 -31.88 PASSED
7390.2 -32.32 PASSED
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4. 6 dB bandwidth

(FCC §15.247(a)(2), RSS-210 A8.2 (1))

EUT with DUT number

RM-763, DUT 25946

Accessories with DUT numbers

AC-8E, DUT 23727 ; BP-3L, DUT 23546 ; WH-102, DUT 23579

Operation Voltage [V] / [HZ] 115/60
Results Passed
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 227411101
Date of measurements 18-Aug-2011

Measured by

Christian Andersen

4.1. Test Setup

Spectrum
analyser

Radio 20dB
simulator attenuator

Power
divider

Attenuator

EUT

4.2, Test method and limit

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for 6 dB bandwidth measurements

Limit [kHz]

>=500
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4.3. WLAN Test results

4.3.1 DSSS mode, QPSK modulation, 11 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHz] | Result

1/2412 7700 PASSED
712442 7700 PASSED
11/ 2462 7500 PASSED

Channel 1/ 2412 MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz -7.57 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.414600000 GHz

20 nds [TJL] 6[00 dB
BW  7|-700000000 MHz
L10. Temp 1| FT1 ndB}

-13/46 dBm |scL
2|.409600000 GHz
ro: Temp et

1 -13/34 dBm

N X 2.417300000 GHz

MWM VM%

Center 2.412 GHz 5 MHz/ Span 50 MHz

Date: 24.AUG.2011 14:05:29

Channel 7 / 2442 MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 300 kHz -7.41 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.444000000 GHz
20 ndB [TL] 6/00 dB
BW 7|- 700000000 MHz
10 Temp 1| [T1 ndB} A
-13/42 dBm |scL
2|. 439600000 GHz
Tfemp—2 ETH s

1 -13/03 dBm

. 2447300000 GHz
-10 j/ fro
&
| 2 AN

M»M*’W “*”'ww

Center 2.442 GHz 5 MHz/ Span 50 MHz

Date: 25.AUG.2011 06:44:36
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Channel 11 / 2462 MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz -6.95 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.463800000 GHz

20 ndB [TJL] 6L00 dB
BW  7|.500000000 MHz
Lio Temp 1] {T1 nde}

12|97 dBm | sGL
2|.459700000 GHz
0 Femp 2[ fT1 ndBT

1 12,97 dBm

10- T3 ,,»/‘\ Ir 2[. 467200000 GHz

Al ) b ]

-80

Center 2.462 GHz 5 MHz/ Span 50 MHz

Date: 25.AUG.2011 07:24:38

4.3.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHz] | Result

1/2412 16500 PASSED
712442 16300 PASSED
11/ 2462 16400 PASSED

Channel 1/ 2412 MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 300 kHz -14.83 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.410300000 GHz
20 nds [TJL] 6[00 dB
BW 16].500000000 MHz

L10. Temp 1| [T1 ndR}

[ PK] -20/96 dBm |sGL
= 2|.403800000 GHz

ro: Temp et

-21/84 dBm

2| 420300000 GHz

T M\NY
-20
t-30 N
SWH 100 pf L
L-50

ot T,

Center 2.412 GHz 5 MHz/ Span 50 MHz

Date: 25.AUG.2011 07:41:46
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Channel 7 / 2442 MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz -10.35 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.440600000 GHz
20 ndB [TJL] 6[00 dB
BW 16|.300000000 MHz
Lio Temp 1| {T1 nanj
16/13 dBm | SGL
l::y 2433900000 GHz
0 Femp 2[ fT1 ndBT
1639 dBm
1 2[. 450200000 GHz
L_10 ¥
T VMUY T2
-20
SWH 100 fof )/Aéo
M“ N
-80
Center 2.442 GHz 5 MHz/ Span 50 MHz
Date: 25.AUG.2011 08:00:58
Channel 11 / 2462 MHz
“RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz -14.02 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.461200000 GHz
20 ndB [TJL] 6[00 dB
BW 16|.-400000000 MHz
Lo Temp 1| {T1 nanj
-19/97 dBm |scL
2453800000 GHz
Temp—2[ T nd8}
20[32 dBm
2. 470200000 GHz
t-10 -
T mv\\iz
-20
+-30
SWH 100 pf 1 Y
-40
~-70
-80
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 25.AUG.2011 08:15:49
4.3.3 802.11n HT20 MCS 0
6 dB bandwidth [kHz] Result
1/2412 17300 PASSED
712442 17400 PASSED
11/2462 | 17300 PASSED
19 (29)

FCC Part 15C Compliance Test Report
/ Template Version 15.0

FCC15CWLAN_RM-763_18.docx
Copyright © TCC Nokia

TCC Nokia Copenhagen Laboratory

Frederikskaj

1790 COPENHAGEN V

DENMARK

Tel. +45 33 292929
Fax. +45 33 292934



1y
A

\‘w’/ o
TCC FINAS

Nokia

)

\‘\“\

w,”,g“\v

. ,//—-_\\\ Finnish Accreditation Service
CAARRS T117 (EN ISO/IEC 17025)

“

Channel 1/ 2412 MHz

AEY 300 kHs Markss 1
SWEN 300 kM
Raf 20 aBm Atz 20 am EWT 130 ma

Cenzas 3.433 CHa 3 MEas/ Span 30 MRs

Date: 18.AUG.2011 11:46:20

Channel 7 / 2442 MHz

AEN 300 kHs Markesr I [T
SWER 300 kM
Raf 30 aBm Azt 20 am EWT 130 ma

an

En =ass 23 o o

5: amm|ss

Cenzaw 3.443 CRa 3 MEs/ Span 30 Mis

Date: 18.AUG.2011 12:59:14
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Channel 11 / 2462 MHz

ARY 300 kNs Markss %
VEN 300 kNs
Ref 20 aBm Atz 20 @B SWT 130 ma

Cantar 3.563 CHa = e/ Span 20 MMe

Date: 18.AUG.2011 13:13:55
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5. Power spectral density
(FCC §15.247(e), RSS-210 A8.2 (2))

EUT with DUT number

RM-763, DUT 25946

Accessories with DUT numbers

AC-8E, DUT 23727 ; BP-3L,

DUT 23546 ; WH-102, DUT 23579

Operation Voltage [V] / [Hz]

115/60

Results Passed
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 22/41/101
Date of measurements 18-Aug-2011

Measured by

Christian Andersen

5.1. Test Setup

Spectrum
analyser

Radio 20dB
simulator attenuator

Power Attenuator
divider

EUT

5.2. Test method and limit

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for power spectral density measurements

Limit [dBm] @ 3 kHz

<=8
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5.3. WLAN Test results

5.3.1 DSSS mode, QPSK modulation, 11 Mbps data rate

Channel / fc [MHz] | P [dBm] Result

1/2412 -7.56 PASSED
712442 -7.2 PASSED
11/ 2462 -7.29 PASSED

Channel 1/ 2412 MHz

101
1 2.412513000 GHz
ot -7.561 dBm
-mwwwwwwwwmwwm
1= L
8
< -20T
s
& 301
-40T
-50 t t t t t t t t t t t t t t +—
2411.25 24114 2411.6 2411.8 2412 2412.2 2412.4 2412.6 2412.75

Frequency in MHz

Channel 7 / 2442 MHz

101
T 2.442513000 GHz
ot -7.198 dBm
-wmwwxwwnwu,mﬂmwwwm
e L
8
c -20
< L
& 307
-40T
-50 t t t t t t t t t t t t t t +—
2441.25 2441.4 2441.6 2441.8 2442 24422 2442.4 2442.6 2442.75
Frequency in MHz
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Channel 11 / 2462 MHz

-20T

PK in dBm

-30T

-401

-wwAmeWWWWMLmMWMMMW

2.462516000 GHz
-7:291-dBm

-50 1T

2461.25 2461.4

2461.6

2461.8 2462 2462.2 2462.4 2462.6 2462.75

Frequency in MHz

5.3.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel / fc [MHz] | P [dBm] | Result

1/2412 -7.41 PASSED
7 /2442 -9.4 PASSED
11 /2462 -13.09 PASSED

Channel 1/ 2412 MHz

101

ot

-20T

PK in dBm

-30T

-40T

A s e T oA S A0

2.412516000 GHz
-7:410-dBm

-501T— t t
2411.25 24114
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Channel 7 / 2442 MHz

101

PK in dBm
N
o
t

2.442612000 GHz
-9.399 dBm

-50 t t t t t t t t t t
2441.25 24414 2441.6 2441.8 2442 2442.2

Frequency in MHz

Channel 11 / 2462 MHz

2442 .4

2442.6 2442.75

101

PKin dBm

2.462612000 GHz
-13.095dBm

-50 t t t t t t t t t t
2461.25 2461.4 2461.6 2461.8 2462 2462.2

Frequency in MHz
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5.3.3 802.11n HT20 MCS 0

Channel / fc [MHz] | P [dBm] Result
1/2412 -12.1 PASSED
712442 -11.13 PASSED
11/2462 -11.77 PASSED

Channel 1/ 2412 MHz

10
04
-101

-201

PKin dBm

-301

-407

2.412627000 GHz
-12.095 dBm

241

-50
241125 24114

2412.4

24122

2412

2411.8 2412.6 241275

1.6
Frequency in MHz

Channel 7 / 2442 MHz

10
0-
-107

-201

PK in dBm

-301

-401

2.442627000 GHz
-11.130 dBm

244

-50
2441.25 24414
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Channel 11 / 2462 MHz

101

2.462627000 GHz
-11.772 dBm

PK in dBm

-50 t t t t t t t t t t t t t t +—

2461.25 2461.4 2461.6 2461.8 2462 2462.2 2462.4 2462.6 2462.75

Frequency in MHz
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6. Test Equipment
6.1. Conducted measurements
Eq. No Equipment Type Manufacturer Used in
13037 Power Supply 0-15V 10A EA3012 LP Instruments 15C, 15B
13357 Signal Generator SMP02 Rohde&Schwarz 22/24/27, 15C, 15B
13513 Pulse Limiter ESH3Z2 Rohde&Schwarz 15C, 15B
13666 Receiver ESPC Rohde&Schwarz 15C, 15B
13935 LISN ESH3-Z5 Rohde&Schwarz 15C, 15B
20682 LISN ESH3-Z5 Rohde&Schwarz 15C, 15B
16601 Communication Tester CMU200 Rohde&Schwarz 22/24/27, 15C, 15B
16995 Directional Coupler 20dB 0,5- |1538RA-20 Weinschel 15C, 15B
2,0 GHz SMA Conn.
18772 Shielded Chamber RFD-100 ETS-Lindgren 15C, 15B
18772 Shielded Chamber RFD-100 ETS-Lindgren 15C, 15B
19116 Power splitter - various 22/24/27, 15C, 15B
19171 Communication Tester CMU200 Rohde&Schwarz 15C, 15B
19625 Climatic Chamber VT4002EMC Voétsch 22/24/27, 15C, 15B
19678 Spectrum Analyzer FSP Rohde&Schwarz 22/24/27, 15C, 15B
20168 Bluetooth Tester CBT Rohde&Schwarz 22/24/27, 15C, 15B
20543 UPS. 700V/A 490W PW 9120 700i Powerware 22/24/27, 15C, 15B
20544 Transformer. 230/115V - Nokia 22/24/27, 15C, 15B
20739 Communication Tester CMU200 Rohde&Schwarz 15C, 15B
6.2. Radiated measurements
Eqg. No Equipment Type Manufacturer Used in
13077 Power Supply EA-3016 - 22/24/27, 15C, 15B
13799 Signal Generator SMP02 Rohde&Schwarz 22/24/27, 15C, 15B
13936 Band reject filter WRCD1747.5-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS Instruments
13937 Band reject filter WRCA902.4-0.2/40-6SS | Wainwright 22/24/27, 15C, 15B
Instruments
14021 Relay Dual 6 Chnl pyWave 10-785-522 - 22/24/27, 15C, 15B
Mux
14114 Highpass Filter WHK1000-12SS Wainwright 22/24/27, 15C, 15B
Instruments
14187 Band reject filter WRCD1747.5-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS
14188 Band reject filter WRCA902.4-0.2/40-6SS | Wainwright 22/24/27, 15C, 15B
14900 Antenna Controller HD100 HD GmbH 22/24/27, 15C, 15B
15191 Turntable Contoller Unit G-800SDX YAESU 22/24/27, 15C, 15B
15742 Programmable Relay | = -----meememeeeee- Pickering 22/24/27, 15C, 15B
Switching System
16633 Band reject filter WRCD1880.0-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS
16948 Dual 6 Channel MUX 10-785-522 Pickering 22/24/27, 15C, 15B
Microwave Relay SMA 50
Ohm
16949 Dual 6 Channel MUX 10-785-522 Pickering 22/24/27, 15C, 15B
Microwave Relay SMA 50
Ohm
17644 Dual 6 Channel MUX 10-785-522 Pickering 22/24/27, 15C, 15B
Microwave Relay SMA 50
Ohm
18416 Communication Tester CMU200 Rohde&Schwarz 22/24/27, 15C, 15B
18773 Anechoic chamber RFD-100 ETS-Lindgren 22/24/27, 15C, 15B
18774 Anechoic chamber RFSD-F/A-100 ETS-Lindgren 22/24/27, 15C, 15B
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Eq. No Equipment Type Manufacturer Used in
18792 Mast/turntable controller 2090 ETS-EMCO 22/24/27, 15C, 15B
18860 Antenna HL562 Rohde&Schwarz 22/24/27, 15C, 15B
19151 High Pass Filter WHJS3000-10SS Wainwright 22/24/27, 15C, 15B
19587 Band reject filter WRCG2400/2483- Wainwright 22/24/27, 15C, 15B
2390/2493-35/10SS
19966 Antenna HFH2-Z2 Rohde&Schwarz 15C, 15B
20078 Relay 2x6 Chnl pyWave Mux 10-785B-522 Pickering 22/24/27, 15C, 15B
20114 Band reject filter WRCG1737/1743- Wainwright 22/24/27, 15C, 15B
1733/1747-40/6SS
20115 Band reject filter - Wainwright 22/24/27, 15C, 15B
20116 Band reject filter WRCG832/83/-825/845- | Wainwright 22/24/27, 15C, 15B
40/5SS
20168 Bluetooth Tester CBT Rohde&Schwarz 22/24/27, 15C, 15B
20543 UPS. 700V/A 490W PW 9120 700i Powerware 22/24/27, 15C, 15B
20544 Transformer. 230/115V - Nokia 22/24/27, 15C, 15B
20698 Antenna BBHA 9120 D SCHWARZBECK 22/24/27, 15C, 15B
- Relay Dual 6 Chnl pyWave 10-785-522 - 22/24/27, 15C, 15B
Mux
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